

Test Report

No. SHAHG2209562201

Date: 15 Jul 2022

Page 1 of 3

Client Name : SHENZHEN SMF INVESTMENT CO., LTD

Client Address : ROOM 701-702, BLOCK A, HUAYI BUILDING, NO 9, PINGJI ROAD, NANWAN STREET,
LONGGANG DISTRICT, SHENZHEN.

Sample Name : 8" DESSERT PLATE
Country of Origin : CHINA
Country of Destination : CANADA
Lot No. : SMF-3L0002A
The above sample(s) and information were provided by the client.

SGS Job No. : SHHL2207027722CW - SH
SGS Ref No. : TIC110020220706120024PLA1
Date of Sample Received : 11 Jul 2022
Testing Period : 11 Jul 2022 - 15 Jul 2022
Test Requested : Selected test(s) as requested by the client.
Test Method(s) : Please refer to next page(s).
Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
Canada Consumer Product Safety Act(S.C. 2010, c. 21), Glazed Ceramics and Glassware Regulations (SOR/2016-175)-Leachable lead and cadmium	PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Xiang Zhou

Xiang Zhou
Approved Signatory

scan to see the report



SHAHG2209562201



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or fabrication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 5443, or email: CN_Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
Testing Center - China Laboratory

3rd Building, No. 889 Yishan Road Xuhui District, Shanghai, China 200233 TEL (86-21) 61402553 FAX (86-21) 64863679 www.sgs.com
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61156899 e sgs.china@sgs.com

Test Result(s) :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material (claimed by the client)
SN1	SHA22-095622.001	Beige ceramic plate with colorful	Ceramic

Remarks :

- (1) mg/dm² = milligram per square decimeter
- (2) mg/kg = milligram per kilogram
- (3) °C= degree Celsius
- (4) < = less than
- (5) MDL = Method Detection Limit
- (6) ND = Not Detected (< MDL)

Canada Consumer Product Safety Act(S.C. 2010, c. 21), Glazed Ceramics and Glassware Regulations (SOR/2016-175)-Leachable lead and cadmium

Test Method : With reference to Canada Consumer Product Safety Act (S.C. 2010, c. 21), Glazed Ceramics and Glassware Regulations (SOR/2016-175), analysis was performed by AAS.

Sample 001 Internal Surface (Flatware)

PASS

	<u>Extract Volume</u> (mL)	<u>Depth</u> (mm)
1	195	13
2	195	13
3	195	13
4	195	13
5	195	13
6	195	13



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 6443, or email: CN.Doccheck@sgs.com

SGS-CSI (Shanghai) Service S.p.A. (China) Co., Ltd.
Testing Center - China (Shanghai)

3rd Building No.889 Yishan Road Xuhui District Shanghai China 200233 TEL (86-21) 61402553 F (86-21) 64853679 www.sgs.com
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402553 F (86-21) 64853679 sgs.china@sgs.com

	<u>Leachable Lead</u> (mg/L)	<u>Leachable Cad-</u> <u>mium (mg/L)</u>
1	0.3	0.12
2	0.3	0.12
3	0.2	0.12
4	0.4	0.15
5	0.3	0.15
6	0.3	0.15
Limit	3.0	0.50

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule ($w=0$) stated in ILAC-G8:09/2019.

Sample photo:



SGS authenticates the photo on original report only

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephones: (86-755) 8307 9443, or email: CN_Doccheck@sgs.com

SGS-CTC (Shanghai) Technical Services (Shanghai) Co., Ltd.
Testing Center-Certification Laboratory

3rd Building No. 888 Yishan Road Xuhui District, Shanghai China 200233
中国·上海·徐汇区宜山路888号3号楼 邮编: 200233

TELE (86-21) 61402553 TELE (86-21) 64953679 www.sgs.com
TEL (86-21) 61402594 TEL (86-21) 61156899 e sgs.china@sgs.com